WATER CONSERVATION PLAN AND
DROUGHT CONTINGENCY PLAN

CITY OF BRECKENRIDGE

PWSID 2150001
MAY 2024

Prepared for:

CITY OF BRECKENRIDGE

105 N ROSE AVENUE
BRECKENRIDGE, TEXAS 76424

Abilene | Lubbock | Granbury

PE Firm Registration No. 1151
PG Firm Registration No. 50103 m
RPLS Firm Registration No. 10011900

QLT

Corporate Headquarters
402 Cedar Street

4‘*’"@2;2‘;*;‘25&? d Enprotec | Hibbs & Todd

F: (325) 690-3240

www.e-ht.com



TABLE OF CONTENTS

WATER CONSERVATION PLAN

Section | Declaration of Policy, Purpose and Intent ...
Section Il Utility Profile ..o s sssssssssssssssssssnns
Section Il Water Conservation Goals ...
Section IV Schedule for Implementation.............cocrrn e ——————————
Section V Method for Tracking Implementation ... ———
Section VI Metering DEVICES ... s sasssas
Section VI Universal Metering........c.oimmnnn s
Section VIl Measures to Determine and Control Unaccounted-For Uses of Water ..............cccovuucae.
Section IX Leak Detection and Repair.........cccccvrrinneisnnesis s s sssnssnssssnsnes
Section X Continuing Public Education and Information Program...........c.cccevvnnnnnnnnnennnnininnnns
Section XI Non-Promotional Water Rate Structure ..o
Section Xl Plumbing Codes ... s
Section XIlI Water Conservation Retrofit Program...........cccinnnnnsnnnnssssssssss s
Section XIV Water Conservation Landscaping Program ...
Section XV Plan Enforcement and AdOpLion ... sssesesssssens
Section XVI Additional Wholesale Water Contract Requirements...........c.cocovrrnnnnnnnn:
Section XVII Coordination with Region G Planning Group...........ccumnmsesssmsssesessssssssssssssssssssssssnns
Section XVIIl  Reservoir Operation Plan.............cccoevnncncnnnssessns s sessssssessssssssessssssesenens
Section XIX Revisions to the Water Conservation Plan............c.cconnnnnnnnnnns
Section XX Severability




DROUGHT CONTINGENCY PLAN

Section |

Section I

Section lll

Section IV

Section V

Section VI

Section VI

Section Vil

Section IX

Section X

Section XI

Section Xl

Section Xl

Section XIV

Section XV

Declaration of Policy, Purpose and Intent............cccocovrnnnnnnnnnss s 9
AUhONIZAtioN.......cccic G ————— 9
APPLICALION ... ———————————— 9
Measures to Inform and Educate the Public............cocovvninnniiinninncinns 9
Measures to Inform and Educate Wholesale USers.............cunummnnnnsmnssnmnssssnesssnn: 10
Procedures for Initiation and Termination............ccouvnnnn - 10
Triggering Criteria ... 10
Drought ReSponse Stages..........onmnms s 13
Pro Rata Water Allocation...........ccrvnmnssssssssssssssssssssens 17
Means of Adoption, Implementation and Enforcement ...........ccoovvevevrricsnnnscscnnnnnnenes 18
VaTTANCES.....ceicissisns s s 19
Coordination With Region G Planning Group ..o 20
Modification, Deletion and Amendment..........c.ccviiiininm e —————— 20
Reporting Requirement ... s sssssssasssas 20

SeVerability.......cocvniiririnr s —————— 20



APPENDICES

Appendix A Service Area Map

Appendix B Utility Profile for Retail Water Supplier

Appendix C Water Conservation Goals for Retail Water Supplier

Appendix D City Water Rate Structure

Appendix E Resolution Adopting Water Conservation and Drought Contingency Plan
Appendix F Coordination with Region G Water Planning Group

Appendix G Reservoir Operations Plan



Section |

Section I

CITY OF BRECKENRIDGE,
TEXAS WATER CONSERVATION PLAN

Declaration of Policy, Purpose and Intent

The purpose of the Water Conservation Plan (Plan) is to: promote the wise and
responsible use of water by implementing structural programs that result in quantifiable
water conservation results; develop, maintain, and enforce water conservation policies and
ordinances; and support public education programs to educate customers about water and
wastewater facilities operations, water quantity and quality, water conservation and non-
point source protection.

In accordance with 30 Texas Administrative Code Chapter 288, the City of Breckenridge
(City) practices and promotes conservation of water through the implementation of
practices described in the Texas Water Development Board’s (TWDB's) Best Management
Practices (BMP) Guide for Municipal and Wholesale Users. Where they appear in this
Plan, BMPs are noted by “(recognized BMP)".

Utility Profile

The City of Breckenridge (City) is located in Stephens County and is situated
approximately 95 miles west of Fort Worth and 60 miles northeast of Abilene. The service
area for the City’s water distribution system encompasses approximately 4.2 square miles
and is depicted in Appendix A.

The City supplies treated water to a single wholesale purchaser consisting of Stephens
Regional Special Utility District (SRSUD or District).

Since the City served municipal use and wholesale customers during the utility profile
period spanning 2019- 2023, both Municipal Use and Wholesale Use Profiles have been
prepared for the Breckenridge system. The Municipal Use Utility Profile can be found in its
entirety in Appendix B while the Wholesale Use Utility Profile has been included in
Appendix C. Both profiles are summarized as follows.

A Population

Breckenridge’s population in the year 2023 as determined from Region G Water
Planning Group is 5,971 persons.

Table 1: Population for City of Breckenridge (2019-2023)

Year Breckenridge Population
2019 5,912
2020 5,903
2021 5,926
2022 5,948
2023 5,971
Source: 2026 Regional Water Plan

Water Conservation Plan

PWSID 2150001

Page 1



Table 2 depicts projected population figures for Breckenridge users through the

year 2070.
Table 2: Projected Population for City of Breckenridge (2030-2070
Year Breckenridge Population
2030 5,483
2040 5,189
2050 4,767
2060 4,473
2070 4,199
Source: 2026 Regional Water Plan

B. Customer Data and Water Use Data

City water customers consist of a mixture of single family and multi-family
residential, commercial, industrial and institutional users. City customers are
supplied through approximately 2,431 residential connections, 48 institutional
connections, 332 commercial connections and six industrial connections. The City
supplies treated water to two municipal customers consisting of the Stephens
Regional Special Utility District and High Mesa Water Company.

Table 3 summarizes the expected water use figures for the Breckenridge system'’s
retail users over the next decade.

Table 3: Projected Population and Water Demand for City of Breckenridge (2025-2034)

Year Breckenridge Population Breckenridge Demand
(persons) (gallonslyr)
2025 5,693 257,659,831
2026 5,651 256,291,257
2027 5,609 254,922,688
2028 5,567 253,554,108
2029 5,525 252,185,534
2030 5,483 250,816,960
2031 5,462 249,480,971
2032 5,440 248,144,982
2033 5,419 246,808,993
2034 5,397 245,473,004
Source: Region G Water Planning Group

Water Conservation Plan
PWSID 2150001 Page 2



C.

Water Conservation Plan
PWSID 2150001

Water Supply System

1.

Water Sources

Raw surface water is supplied to City water treatment works from Hubbard
Creek Reservoir and Lake Daniel. The City owns and holds surface water
rights to 2,100 acre-feet per year (ac-ft/yr) from Lake Daniel Hubbard
Creek Reservoir, owned and operated by the West Central Texas
Municipal Water District (District) provides by contract up to 2,400 ac-ft/yr
of raw surface water for use by the City.

Water Treatment

The City owns and operates a water treatment facility (Public Water
System Number 2150001) constructed in 1974. This plant is currently
designed to treat a maximum of 3.4 million gallons per day (mgd). Raw
water enters the plant at the dual-compartment flash mixer where
chemicals for flocculation and disinfection are added. Water flows from
the flash mixer to the inlet of the two clarifiers. In the flocculation zone of
the clarifiers, the agglomerated solids generated by the flocculation mixing
form floc particles comprised of turbidity and coagulant chemical. The
flocculated particles settle to the bottom of the clarifiers leaving relatively
clean settled water to send to the filters.

The plant is equipped with two dual-media (anthracite, and sand) filters to
filter out remaining turbidity particles leaving the clarifiers. Once through
the filters, water is dosed with chlorine and liquid ammonium sulfate to
complete treatment. The treated water then flows to the clearwell where it
is pumped to an above-ground storage tank. Pumps take suction from the
above-ground storage tank, and deliver the water to the distribution
system. The water treatment plant includes storage tanks for bulk delivery
of coagulant, chlorine, ammonia, and caustic soda, as well as chemical
metering facilities.

Water Distribution

After water is processed at the treatment plant, it is pumped into the
distribution system and stored in ground and elevated storage tanks
consisting of a 1.025-million-gallon ground storage tanks, and 0.65 million
gallon elevated storage tanks, and a 150,000 gallon elevated storage tank
giving in a total storage capacity of 1.675 million gallons. The City water
distribution system provides economical and compatible facilities that are
capable of furnishing sufficient water at suitable pressures to City retail
users and to the single wholesale purchaser. The system consists of
underground water mains, pumping stations, ground storage tanks,
elevated storage tanks, valves, fire hydrants, and approximately 2,425
metered service connections. The distribution network is laid out in a

Page 3



Section lll.

Section IV.

continuous looped system to circulate water and maintain constant system
pressure. Pumping stations are located so as to pump water, maintain
uniform pressure and maintain storage tank levels.

D. Wastewater System
1. Wastewater Collection

The City wastewater collection system consists of a network of sewer
lines, lift stations, and manholes serving City customers. Approximately
87% of City water users discharge to the Breckenridge sewage collection
system. Sewage flows by gravity, aided when necessary by lift stations,
through the collection system into the wastewater treatment plant
(WWTP). No wholesale customers are served by the City sewage
collection and treatment system.

2. Wastewater Treatment

The City owns and operates a wastewater treatment plant under permit
number TX0023213. The plant has a rated treatment capacity of 0.95
mgd. Sewage undergoes treatment consisting of prescreening, grit
removal, activated sludge process, sedimentation, filtration, and chlorine
disinfection. Approximately 10,000 gallons per month of treated sewage is
reused onsite for wash down and chlorine motive water flow while the
remainder of the treated effluent is discharged into Gonzales Creek which
is a tributary of the Clear Fork of the Brazos River. Sewage biosolids are
thickened via a belt press or wedgewire beds prior to disposal at the
regional landfill in Abilene.

Water Conservation Goals

The 5- and 10-year goals for total per capita water use by City users is to maintain per
capita water use at or below 114 gallons per capita per day (gpcd) by the end of 2029, and
113 gpcd by the end of 2034. The 5- and 10-year goals for residential per capita water use
by City of Breckenridge users is to maintain residential per capita water use at or below 56
gpcd by the end of 2029 and 55 gpcd by the end of 2034. The 5- and 10-year per capita
water loss goals are to maintain per capita water loss at less than 23 gallons per capita
through the years 2029 and less than 18 gpcd by the end of 2034. These goals are set in
accordance with Brazos G Regional Water Planning Group projections and in accordance
with historic water use rates for City water system users (see Appendix C).

Schedule for Implementation

The City will adhere to the following schedule, to achieve the targets and goals for water
conservation:

Water Conservation Plan

PWSID 2150001

Page 4



Section V.

Section VI

Section Vi

Section Vil

A. Meters will continue to be monitored for accuracy annually and replaced on an as-
needed basis.

B. Water audits will be conducted annually.

C. Real water losses will be identified and corrected as budget permits. Real water
losses are minimized by replacement of deteriorating water mains and
appurtenances, as conducted by City staff on an on-going basis as budget
permits.

D. The City will make available to the public, material developed by the staff,
materials obtained from the Texas Water Development Board, TCEQ or other
sources annually to all customers.

Method for Tracking Implementation
The City Manager or his/her designee will submit an Annual Report to the Texas Water

Development Board on the Water Conservation Plan. The report shall include the
following:

A. Public information which has been issued.

B. Public response to the plan.

C. Effectiveness of the Water Conservation Plan in lowering water consumption.
D Implementation progress and status of plan.

E Effectiveness of leak detection and repair programs in reducing water loss.

Metering Devices

It is City policy to purchase meters that meet at least the minimum standards developed by
the American Water Works Association. All metering devices used to meter water diverted
from the source of supply are accurate to within plus-or-minus 5% to measure and account
for water diverted from the source of supply. Aged meters are systematically replaced to
assure reliability of meter performance (recognized BMP).

Universal Metering

It is City policy to individually meter all water usage, except for fire protection, including all
new construction within the City’s CCN coverage area (recognized BMP).

Measures to Determine and Control Unaccounted-For Uses of Water

It is City policy to investigate customer complaints of low pressure and possible leaks. The
City’s goal for unaccounted-for water use is 15% or less. The City’s ongoing meter repair
and replacement program involves meter readers checking each meter monthly for proper
operation (recognized BMP). Any meter found not functioning properly is identified for
replacement.

Water Conservation Plan

PWSID 2150001

Page 5



Section IX

Section X

The City utilizes a record management system which records water pumped, water
delivered, water sales and water losses to track water transmission, distribution, and
delivery to customers. This information is used to evaluate the integrity of the water
delivery system from source to end user to control and minimize unaccounted-for uses of
water. The record management system utilized by the City segregates water sales and
users into user classes of single family and multi-family residential, commercial, industrial
and wholesale users (recognized BMP).

Leak Detection and Repair

The City practices a leak detection and repair program involving visual inspections of the
system. Water Department personnel visually inspect suspected leaks and make quick
and timely repairs to those leaks when detected. Leaking pipelines or pipeline sections
are repaired or replaced as they are detected (recognized BMP).

Meter classification and aggressive follow-up on repair of detected leaks will aid in
diminishing the amount of unaccounted-for water. The current detection program consists
of the following observations and activities:

A. Leaks reported by citizens.

B Leak detection by meter readers.

C. Continual checking and servicing of production, pumping and storage facilities.
D Rapid response by city staff to reported problems.

Continuing Public Education and Information Program

The Education and Information Program in use (recognized BMP) by the City to inform the
public about water conservation and drought response consists of the following activities:

A. Between two (2) and four (4) presentations may be put on annually for elementary
age children at local schools. These presentations would cover a rotating itinerary
of information covering water conservation in indoor and outdoor water uses.

B. An annual presentation may be put on for each of the local civic groups, i.e. Lions